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Concrete Cubes Compressive Strength

|_ 39 | SN-CO-244 | laal) agad AL ) a3l

Cement Content/Type 420 kg/m* / CEMI4ZSN From 101+539.2
Required Strength il 101+702.4
(Kglcm2)at 28 days 400 at 28 days To

Test Results & Calculation :
i C ssive Average
No. Casting Date: Test Date Age Weight (gm) D(:';::;’ Load (KN) s"::::: :K glem?) (Kg/Cm?)
1 8321 2.465 776 352
452
2 06/07/2023 13107/2023 7 8342 2472 997 5 426
3 8301 2.460 1051 476
gUaY) agad Al 83
Technical Report
About Flexural Strength
= Sikaplast - S00RM boquired Strenght kg/lcm? l 42.5 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type ‘ 420 kg/m* / CEMIA2.5N J
Test Results
D/mentions Density The Fracture | Flexural strenght Average
No. Casting Date Testing Date Age (days) Weight (gm) (gm/em’) Load (KN) kg/em? (kg/cm?)
Height Width Span
1 15 15 45 39021 2.48 33.00 449
7,
% \
2 ’\\'\9 ,\\'\9 7 15 15 as 38975 2.4 37.00 503 49.4
AN )
3 '& 15 15 a5 38956 247 39.00 53.0
PR (P u.aq.. Ayl udlga

¢ 1
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Concrete Cubes Compressive Strength

Cilasal) agat ALY 0

Cement Content/Type 420 kg/m* / CEMI42.5N From 101+539.2
8.
Required Strength
4 d + 4
(Kglcm2)at 28 days 00 at 28 days To 101+702
Test Results & Calculation :
No. Casting Date: Test Date Age Weight (gm) D;rr;:::)y Load (KN) s:;’;r::;;x:ﬂ;) (::::;’
1 8342 2.472 1251 567
: 06/07/2023 02/08/2023 28 | 86 | 2479 1264 573 574
3 8326 2.467 1286 583
gliady) agat Adl) 3l
Technical Report
About Flexural Strength
Sikaplast - 500RM Required Strenght kg/cm? [ 42.5 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 | Cement Content/Type | 420 kg/m* / CEMI 425N I
Test Results
Rimapgions Density The Fracture || Flexural strenght Average
No. Casting Date Testing Date Age (days) el i = Weight (gm) (@m/em’) Load (KN) kg/cmt (kg/cm?)
|
1 ; 15 as 39522 251 53.00 | 721
> > :
2 \m° '\9'\’ 28 15 as 39425 250 55.00 74.8 76.1
O O\ EadiP
© A\
3 ‘ 15 a5 39745 252 60.00 81.6
M ) s Ll guips
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Concrete Cubes Compressive Strength

[ T'sncoas| Clasal) ygald A1) Eal)
Cement Content/Type 420 kg/m* / CEMI42.5N From 101+491.2
Location :
Requlred Strength 400 at 28 days To 101 +539.2
(Kglcm2)at 28 days
Test Results & Calculation :
i [+ P Average
No. Casting Date: Test Date Age Weight (gm) D(?rr;:‘r:)y Load (KN) Str:’r\’;p;:;sglwc.vvl’) (Kg/Cm?)
! 8298 2.459 960 435
44 473
2 05,07/2023 12/07/2023 7 8311 2.463 10 442
3 8308 2.462 925 419
pUa Nl agad A1y 0
Technical Report
About Flexural Strength
sikaplast - 500RM | Required surenght kglcm*] 425 J at28 days
Admixture Type Sika Aer W
Polymono 12/18 uﬁme"l Content/Type l 420 kg/m* / CEMI42.5N l
Test Results
. Dimensions Density | The Fracture | Flexural strenght Averaif
No. Casting Date Testing Date Age (days) ihi Pl Spun Weight (gm) (gm/em®) | Load (KN) kg/cm? (kg/cm?)
1 15 15 45 39102 2.48 59.00 80.2
% v
2 \.‘9"’ '\\'\9 7 15 15 a5 39072 248 66.00 89.7 87.9
(\ )
s 9\ W 15 15 s 39104 | 248 §9.00 93.8 L’__
JLEE L) pudiga 10,80 guaiga
J Ii‘ e I ¢
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Concrete Cubes Compressive Strength

[ wo ] SN-C0-243 | liagall gat Y ) 8

Cement Content/Type 420 kg/m* / CEMI 42.5N From 101+491.2
Required Strength Location : 2
539.2
(Kg/lcm2)at 28 days 400 at 28 days To 101
Test Results & Calculation :
i A
No. Casting Date: Test Date Age Weight (gm) DFI,?:::;’ Load (KN) s::,:;:’::;:/:n’) (K:;(r;r:;)
1 8322 2.466 1266 573
¢ 05/07/2023 01/08/2023 28 | 8396 | 2488 1183 536 547
3 8345 2473 1172 531

gliady) agad  Adl) S

echnical Repor

About Flexural Strength

Sikaplast - 500RM [ Required suenght kgreme | 42.5 | at28 days
Admixture Type Sika Aer W
Polymono 12/18 lTememcmum/TYPe I 420 kg/m* / CEMIA2SN ]

Test Results

No. Casting Date Testing Date Age (days) 5k il Welght (gm) Density || The Fracture || Flexural smlngh( Averu:
Helght Width Span (gm/em®) | Load (KN) kg/cm (kg/em?)
1 % 15 15 45 39256 2.49 66.00 89.7
2 \,\\'\9’» q’\'&f{,” 28 15 15 a5 39745 2.52 63.00 85.6 85.6
3 e » 15 B 45 39265 2.49 60.00 81.6
$ I ) udiga 4G i) udiga

/’\f_""ﬁ/f Y
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Concrete Cubes Compressive Strength

[ s Tsncoaaz] lnsall agad bl il
Cement Content/Type 420 kg/m* / CEMIA25N From 101+4342.4
Required Strength Locatlon :
(Kglcm2)at 28 days 400 at 28 days To 101+491.2
Test Results & Calculation :
e Casting Dats: Test Date Age  |Weight (gm) D(IT':::};! ) St‘r:t::‘::'(‘;;":.m’) (:‘;g:;)
1 8301 2.460 860 390
2 03/07/2023 10/07/2023 7 8314 | 2463 1044 473 448
: 8310 2.462 1063 482
gUiady) agal  Adl) 30l
Technical Report
About Flexural Strength
Sikaplast - 500RM l Required Strenght kg/cm’ l 42.5 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 Cement Content/Type I 420 kg/m* / CEMI42.5N I
Test Results
Rumensions Density The Fracture || Flexural strenght Average
No. Casting Date Testing Date Age (days) -~ a oo Weight (gm) (@m/em?) | Load (KN) kg/em? (kg/cm?)
15 45 39084 2.48 33.00 4a.9

: )

v SV

O ; 7 15 45 39046 2.48 37.00 50.3 49.4
2 ’\\’\, \ \
3 6,\ N’ 15 as 39116 2.48 39.00 53.0
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Concrete Cubes Compressive Strength

[ w0 [snco242] Glakal) agad A1) L a3
Cement Content/Type 420 kg/m* / CEMIA&25N From 101+342.4
Location :
Required Strength
+: o
(Kglem2)at 28 days 400 at 28 days To 101+491.2
Test Results & Calculation :
1 8315 2.464 1120 507
2 03/07/2023 31/07/2023 28 8152 | 2415 964 437 486
3 8312 2.463 1136 515
pliady) agat il jaal)
Technical Report
About Flexural Strength
Sikaplast - 500RM | Reauired strenght kgren | 42.5 | atzsdays
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type [ 420 kg/m* / CEMIA2.5N ]
Test Results
Dimensions
No. Casting Date Testing Date Age (days) Weight (gm) ([::}sclx.) Tl’;:?{::’)ﬁ Flew‘r‘axllz!nr‘e‘nghl ?::/r:,::,
Height Width Span
1 15 15 45 39852 2,53 65.00 88.4
NG N
2 \'\, \,\\'\« 28 15 15 4 39426 250 60.00 816 84.7
\ "
: 2 ? 15 15 ' 39434 2.50 62.00 843
G ML) ) usiga L) Qudiga
—_— ls . le
« ] W]
e o I e S e
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Concrete Cubes Compressive Strength

L W)

| sN-co-241 |

sl agad Ay il

Cement Content/Type 420 kg/m* / CEMI 425N From 101+198.4
Locatlon !
Required Strength 400
at 28 days +342.4
(Kglcm2)at 28 days y 42 10132
Test Results & Calculation :
> ’ Density g C 7 Average
No. Casting Date: Test Date Age Weight (gm)| "o L) Load (KN) sm‘:";";:;;‘;:ﬂ,) Kefcm?)
1 8324 2.466 1038 470
2 24/06/2023 01/07/2023 7 8315 2.464 1011 458 455
s 8364 2.478 962 436
sUaY) agad A8l a3l
Technical Report
About Flexural Strength
Sikaplast - 500RM Ijequi'ed Strenght kglcm? I 425 ] at 28 days
Admixture Type Sika Aer W
Polymono 12/18 l Cement Content/Type I 420 kg/m* / CEMI Q25N I
Test Results
Dimanons Welgh Density The Fracture || Flexural strenght Average
No. | castingDate Testing Date Age (days) - wan | son | O™ s | toaden) | wasemt (kg/eme)
1 15 15 a5 39020 2.48 39.00 53.0
> %)
2 \'\9'» \,‘9"’ 7 15 15 as 39152 249 41,00 55.7 54.4
© A
3 '\«b'\ \'\ 15 15 45 39026 2.48 40.00 54.4
L) et

‘,JL::..NI S| udig
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Concrete Cubes Compressive Strength

[ wo [ snco-at]

AU

cibasal) gl Al

Cement Content/Type 420 ke/m* / CEMI 425N From 101+198.4
Required Strength Locatlon : 33924
(Kg/cm2)at 28 days 400 at 28 days To 101+342.

Test Results & Calculation :
. [ Average

= S Test Date age  |weight (gm)| s Load (KN) strengin (Kgrem) | (KgrC)

: 8357 2.476 1280 580

2 24/06/2023 22/07/2023 28 | 8324 | 2466 1122 508 545

; 8345 2.473 1208 547

slady) aad A4 38
Technical Report
About Flexural Strength
Sikaplast - 500RM l Required Strenght kg/cm* l 425 | at 28 days
Admixture Type Sika Aer W
Polymono 12/18 [ Cement Content/Type ] 420 kg/m* / CEMIA2SN |
Test Results
Dimensions
he Flexural h A
No. Casting Date Testing Date Age (days) o = e Weight (gm) (z;"/‘c':‘y_) TL:';‘(::T exu;:l :::nﬂ t (uv:/r::‘:)
1 a 15 15 as 38765 2.46 62.00 84.3
v %
2 o> s 28 15 15 45 38947 247 57.00 75 81.6
\»\b\ o
3 '{“' 15 15 a5 39024 248 61.00 82.9
(§ BN yI8all i A5l udiga
/1/ le ) e
: PRt
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Concrete Cubes Compressive Strength

| s | sN-CO-240 | Gliagal) ygal A4, aal)

Cement Content/Type 420 kg/m* / CEMIG2.SN From 101+035.2
Required Strength kil
(EglcmZ)at 28 days 400 at 28 days To 101+198.4
Test Results & Calculation :
1 8385 2.484 997 452
2 21/06/2023 28/06/2023 7 8324 2.466 1122 508 475
3 8361 2.477 1024 464
glady) agad il 3l
Technical Report
About Flexural Strength
Sikaplast - 500RM | Required Strenght kg/cm” I 42.5 ] at 28 days
Admixture Type Sika Aer W
Polymono 12/18 l Cement Content/Type I 420 kg/m* / cEMIa2.5N ]
Test Results
Dimensions o = - ;
ensity e Fracture exural strenght Average
No. Casting Date Testing Date Age (days) e it oo Welght (gm) gm/em) | Load (KN) kg/em (kg/cm?)
" 15 15 45 38996 2.48 39.00 53.0
12 &’
,»01’ S 7 15 15 as 39040 2.48 41.00 55.7 54.4
2 \Q,\ \Q)\ '
: e AP 15 15 as 39021 2.48 40.00 54.4
5 Jokia) pS) i L8 puiiga
PP ' -
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Concrete Cubes Compressive Strength

| s [ sN-co-240 | clingal) agal A8y ja3)
Cement Content/Type 420 kg/m* / CEMIA&2.5N From 101+035.2
L 1
Required Strength
(Kglcm2)at 28 days 400 at 28 days To 101+198.4
Test Results & Calculation :
S oo (o | el | esen | comne | ey
! 8355 2.476 1125 510
2 21/06/2023 19/07/2023 28 83763 2482 1252 567 542
3 8364 2.478 1215 550
pUady) agat Jdl) a0l
Techni or|
About Flexural Strength
Sikaplast - 500RM [ Required Strenght kg/cm? I 42,5 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type I 420 kg/m* / CEMIA2SN 1
Test Results
Dimensions
Testi d Weight (gm) Density The Fracture | Flexural strenght Average
No. Casting Date esting Date Age (days) TSP idt -— (gm/cm?) Load (KN) kg/cm? (kg/cm?)
1 15 15 45 39062 2.48 43.00 58.5
& %
. \'\, \q? 28 15 15 as 3864 0.25 55.00 748 67.5
o o
3 15 15 45 3895 0.25 51.00 69.3
§ M GEEL) e 080 guilpe
- s /\__’_"—-—-\/“ e g
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Concrete Cubas Compressive Strength
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w | SN-CO-239 | lanSalf et AdY Ly 800
Cement Content/Type 420 kg/m* / CEMI42.5N From 100+881.6
Required Strength Location :
(Kglcm2)at 28 days 400 at 28 days To 1014035.2
Test Results & Calculation :
W T Pl o
3 8420 2.495 1030 467
2 20/06/2023 27/06/2023 7 8357 | 2476 1022 463 455
3 8342 2472 961 435
;‘ . .Y‘ ) . S -g“ J-‘I ’Ia“
Technical Report.
About Flexural Strength
sikaplast - 500RM Required Strenght ke’ | 425 | at2s days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type I 420 kg/m* / CEMIA2SN ]
Test Results
Dimensions ct Flexural strenght Average
No. Casting Date Testing Date Age (days) Weight (gm) (D;"/z'::_) Th[::;a(l(:;e exu“ Jom? (: g/cm?)
Height Width Span £
1 15 15 as 39042 2.48 39.00 53.0
< <
2 A Qv 7 15 15 as 39005 2.48 40.00 54.4 53.0
’19\ '\:\\ 517
3 15 15 as 38989 2.48 38.00 .
) ) (usiga 4,80 utiga
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Concrete Cubes Compressive Strength

A

A\

S iy

[ wo  Tsn-co-2s9 | clagall 3gal Al
" Cement Content/Type 420 kg/m* / CEMI42.5N From 100+881.6
Required Strength Locatlon :
(Kglcm2)at 28 days 400 at 28 days To 101+035.2
Test Results & Calculation :
No. Casting Date: Test Date Age  |Weight (gm) D(,r'/‘:.i:;’ Load (kA0 s:-:;tpn. :D’(’g‘l‘:n’) (:::::,

1 8364 2.478 1264 573
) 20/06/2023 18/07/2023 28 | 8.1 | 241 1119 507 559

? 8352 2475 1317 597

sUaTYl agad 4N &)
nica t
About Flexural Strength
Sikaplast - 500RM Required Strenght kglcm? l 42.5 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type I 420 kg/m* / CEMIA2SN I
Test Results
Dimensions
ity || TheFracture | Flexural strenght Average
No. Casting Date Testing Date Age (days) weight gm)| DS, : Bt
Helght Width Span (gm/em®) || Load (KN) kg/cm (kg/em’)
———
1 2 15 15 as 38911 247 39.00 53.0
v %
: b\'\rQ ,\\'\9 28 15 15 as 38876 247 42.00 571 55.3
A P
3 15 15 as 38652 245 41.00 55.7
A ) pudiga
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Concrete Cubes Compressive Strength

Gl agal A, i

ol Zudl

opll Jall g g 4N said )|
(GARELT)

Cement Content/Type 420 kg/m* / CEMI 42.5N From 100+579.2
Required Strength i To 100+723.2
(Kglcm2)at 28 days ot atasvays
Test Results & Calculation :
i Av
No. Casting Date: Test Date Age  |weight (gm) D(']_’/‘:};’ Load (KN) s(i‘f::‘(’:‘g’"’c"n,’ ( KJ;:,')
1 8324 2.468 1240 562
2 18/06/2023 16/07/2023 28 8315 | 2464 1356 614 579
3 8320 2.465 1239 561
pUady) agad A4l o )
Technical Report
About Flexural Strength
Sikaplast - 500RM Required Strenght kglcm? I 425 J at 28 days
Admixture Type Sika Aer W
Polymono 12/18 uemem Content/Type | 420 kg/m* / CEMIA2.5N
Test Results
Plmensions Density The Fracture | Flexural strenght Average
No. Casting Date Testing Date Age (days) Weight (gm) (@m/em?) Load (KN) kg/cm? (kg/cm?)
Height Width Span
1 15 45 38996 248 52.00 70.7
> ]
0’» ’» 55.00 74.8 78.4
2 \V > 15 4 38975 247 :
3 "‘b ‘o 15 45 39004 2.48 66.00 89.7
J.SJ.J\ Qﬂ-b#-‘
§ G ) ) (pudige
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Concrete Cubes Compressive Strength

| s [sn-cozar | cilasall gat A4 8
Cemen
t Content/Type 420 kg/m* / CEMI42.5N From 100+579.2
Required Strength Location :
(Kglcm2)at 28 days 400 at 28 days To 100+723.2
Test Results & Calculation :
No. Casting Date: : nsi om| sive verage
i 8312 2.463 1075 487
2 18/06/2023 25/06/2023 7 8305 | 2461 1100 498 478
3 8312 2.463 993 450
pUsY) agald 80 Ly jaal
Technical Report
About Flexural Strength
sikaplast - 500RM [ Reauired strenght kgrem | 42.5 ] at2sdays
Admixture Type Sika Aer W
Polymono 12/18 ﬁme"'“"‘“mﬁvve l 420 kg/m* / CEMIA2SN J
Test Results
Dimensions Density | The Fracture | Flexural strenght Average
No. Casting Date Testing Date Age (days) e Widih span Weight (gm) (gm/ecm®) | Load (KN) kg/em? (kg/cm?)
Helg
1 15 15 as 39214 249 31.00 a21
%] >
:\9"' 119“' 15 15 as 39054 2.48 33.00 44.9 44.9
2 \ N 7
W \°
3 & ,“;) 15 15 45 39261 2.49 35.00 a1.6
o p " 4g ) uad
§ AN ) (pudigs «"“’ ‘-"‘“‘"I .
Ie
. | S
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Concrete Cubes Compressive Strongth

w9 Tsncoam] lagall agal k) s il

Cement Content/Type 420 kg/m* / CEMIA2.5N From 100+454.4
Required Strength Locatl
(Kglcm2)at 28 days 400 at 28 days To 100+579.2
Test Results & Calculation :
1 8298 2.459 1140 516
v 17/06/2023 24/06/2023 7 8324 2.466 1085 492 491
3 8314 2463 1025 464
Uy agad 8 a0
Technical Report
About Flexural Strength
Sikaplast - 500RM I Required Strenght kg/cm? | 425 | at 28 days
Admixture Type Sika Aer W
Polymono 12/18 r&mem Content/Type l 420 kg/m* / CEMIA2SN |
Test Results
Dimensions
Density The Fracture || Flexural strenght Average
e S od i s e Asicers) Helght Width Span Jueisht (gm) (gm/cm?) Load (KN) kg/cm? (kg/cm?)
1 15 15 as 39104 248 44.00 59.8
& >
2 A\ Qv 7 15 15 as 39054 2.48 52.00 707 66.6
\ e-\
3 15 15 45 39126 2.48 51.00 693
§ RN ) pudigs L8 Guaiga
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Concrete Cubes Compressive Strength

L -"’ﬂ‘ SN'C - ha . ™
| 0-236 | Glasall ygal Y, i)
Ceme
nt Content/Type 420 kg/m* / CEMI42.5N From 100+454.4
Required Strength Location
(Kglcm2)at 28 days a00 at 28 days To 100+579.2
TestResults & Calculation :
No. Casting Date: Test Date Age Weight (gm) D(:l';rsr::: oed (50 sc::c::::::lw:nﬂ (::g:’.)
1 8208 | 2459 1533 694
2 |& 17/06/2023 15/07/2023 28 8304 | 2460 1342 608 584
3 8342 2472 991 449
gliady) agad A8l 8l
Technical Report
About Flexural Strength
42.5 ‘_l at 28 days

Sikaplast - S00RM

Faquirsd Strenght kg/cm? |

Admixture Type Sika Aer W

Il

420 kg/m* / CEMIA2SN

Polymono 12/18

I Cement Content/Type l

Test Results

Diffiegons Welzht Density The Fracture || Flexural strenght Average
No. Casting Date Testing Date Age (days) Bsight Width P et EmI| cm/em) | Load (KN) kg/cm? (kg/cm?)
1 15 15 45 39050 2.48 41,00 55.7
o »
V
2 6\19 ’\\'\91’ 28 15 15 s o7 | 2@ 49.00 66.6 63.9
\ A}
3 ‘o ‘é) 15 15 45 38969 247 51.00 69.3
UJ‘ be V' "S “U“‘ﬁ"‘ u)“h"“U""ﬁ‘"
L, A, : e
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Concrete Cubes Compressive Strength

59 [sNcoazss| oSl ygal )y Al

Cement Content/Type 420 kg/m® / CEMIA2.5N From 100+272.0

Required Strength
(Kg,cmz)at 28 days 400 at 28 days : To 100+454.4

Test Results & Calculation :
No. Casting Date: Test Date Age  [Weight (gm| De"s®Y Load (KN) Comerss Serage
(Tim’) Strength (Kg/cm?) (Kg/Cm?)
1 ; 8361 2477 1041 472
2 15[06/2023 22/06/2023 7 8314 2.463 1104 500 483
3 8245 2.443 1054 477
pliady) g ALY i)
Technical Report
About Flexural Strength
Sikaplast - 500RM rﬂeq“"Ed Strenght kglcm? ] 42.5 | at 28 days

Admixture Type Sika Aer W
Polymono 12/18 | Cement Content/Type [ 420 kg/m* / CEMI 425N I

Test Results

Dimensions et Density | The Fracture Flexural strenght Average
No. Casting Date Testing Date Age (days) T — Sean eight (gm) | (o v/em) | Load (kN) kg/cm? (kg/cm?)
; 15 15 45 38975 247 44.00 59.8
> W
; '\§» \’19 7 15 15 4 38975 247 52.00 707 66.6
2 \Q,\ \Q:
5 «f’ WV 15 15 45 39142 2.49 51.00 69.3
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Concrete Cubes Compressive Strength

w9 [sNncoazss| Clasal) agat A8Y 50l

Cement Content/Type 420 kg/m* / CEMIA2SN From 100+272.0
ety
Required Strength :
400 2 100+454.4
(Kglem2)at 28 days 328 days To
Test Results & Calculation :
; ; A
No. Casting Date: Test Date Age Weight (gm) D&r;:’l)y Load (KN) Sni‘:;:;:;‘g'l:“z) f K‘;;::)
1 8342 2472 1125 510
2 15/06/2023 13/07/2023 28 8351 2.474 1235 559 538
3 8322 2.466 1205 546
gliady) agal Adl) 3l
Technical Report
About Flexural Strength
i 2 t 28 days
Sikaplast - 500RM I Required Strenght kg/cm ] 42.5 J a y
i T Sika Aer W
i s e Polymono 12/18 I Cement Content/Type I 420 kg/m* / CEMIA2SN _l
Test Results
Dimensions Density | The Fracture | Flexural strenght Averal:
No. Casting Date Testing Date Age (days) " Width Senn Weight (gm) @m/em’) | Load (KN) kg/cm? (kg/em?)
15 15 ' 38975 247 52.00 70.7
1
%] »
. \.\9"’ ’\\'\9'\' 28 15 15 as 38975 247 60.00 816 68.4
©
o ol 15 15 I8 w2 | 20 39.00 53.0
3
§ i) Sl utige 142 Quaiy
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Concrete Cubes Compressive Strength
| s [ SN-C0-234 | Glagal) 3gat Al 50
Cement Content/Type 420 kg/m* / CEMIA&2.5N From 100+147.2
Required Strength 2
(Kglcm2)at 28 days kiok s To 100+272.0
Test Results & Calculation :
1 8237 2.441 910 412
2 12/06/2023 19/06/2023 7 | 7930 [ 230 1098 497 447
3 8178 2423 955 433
gUaly) agad A4, 80l
Technical Report
About Flexural Strength
Sikaplast - 500RM [ Required Strenghi ktem | 425 ] at2sdays
Admixture Type Sika Aer W
Polymono 12/18 r&mem Content/Type l 420 kg/m* | CEMI42.5N J
Test Results
Dimensions Density The Fracture | Flexural strenght Average
No. Casting Date Testing Date Age (days) — o~ oo Welght (8| /ey | Load (KN) kg/em? (kg/cm?)
15 15 45 37344 237 38.00 51.7
x % %
s '\9‘» 7 15 15 as 38980 247 49.00 66.6 59.8
3 ‘O' "9 15 15 as 37845 2.40 45.00 61.2
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Concrete Cubes Compressive Strength

Cladal) ygad Al i

Lol bl
ol Jall g sl g gl
(CARBLT)

\

iy

Cement Content/Type 420 kg/m* | CEMIA2.5N Feoie 100+147.2
Required Strength 400 : 5
(Kglem2)at 28 days at 28 days To 100+272.0
Test Results & Calculation :

1 8324 2.466 1120 507
* 12/06/2023 10/07/2023 28 | 8319 | 2465 1305 591 575

3 8312 2.463 1385 627

glady) agad A&l
Technical Report
About Flexural Strength
Sikaplast - 500RM | Required Strenght kg/cm? | 425 J at 28 days
Admixture Type Sika Aer W
Polymono 12/18 rCemen! Content/Type l 420 kg/m* / CEMIA2SN J
Test Results
Dimensions Density The Fracture | Flexural strenght Average
No. Casting Date Testing Date Age (days) Weight (gm) (gm/em’) | Load (KN) kg/cm? (kg/cm?)
Helght Width Span
1 15 15 45 38974 247 44.00 59.8
> >
2 \'\'& '\\"9 28 15 15 as 39045 2.8 39.00 53.0 58.0
\d \
3 '3’\ '*0 15 15 as 39002 2.48 45.00 61.2
&S ) iy
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/
g i

. /s
L/ | &S5

CamScanner =+ g 4> guwaall



https://digital-camscanner.onelink.me/P3GL/g26ffx3k

VF{ Mwﬁ?&laoﬁ' A\

ENGINEERING CONBULTING OFFICE

el gl \§ ) aditansall GaXsoll (GARBLT) -
J4als aila sl S &y

(il a1 ) £ 98+937.6 o) 113+337.6 S e S AW alad) (A Galll) pULRY Cppaladt 59 il 31 g (Fasbo Aaaa 5 g s skl £ 9 e

Concrete Cubes Compressive Strength

[ s ] SN-C0-232 | clagall ggal 3l 4 a3
Cement Content/Type 420 kg/m* / CEMI42SN From 99+816
Location -
Required Strength
28 days To 100+012.8
(Kglcm2)at 28 days 400 snaory
Test Results & Calculation :
i A
No. Casting Date: Test Date Age Weight (gm) D:r';::)y Load (KN) slf.:':::::sglw:nﬁ) (K‘;:r::)
1 8296 2.458 1003 454
2 1 0/06[2023 17/06/2023 7 8334 2.469 1089 493 460
s 8339 247 957 434
sUat) agal Al )
Technical Report
About Flexural Strength
Sikaplast-500RM I Required Strenght kg/cm? l 43 1 at 28 days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type I 420 kg/m* / cemia2sn l
Test Results
. Dimensions Weight | Density FraTch:: . F:exur:I‘ Average
s Casting Date Testing Date Age (days - streng
No . ¢ Height Width | Span (gm) | (V/m3) | o ] kg/em? (kg/em?)
1 15 15 45 38672 2.46 50.00 68.0
> %
2 e\"'& e\"’& 7 15 15 as 38334 | 243 44.00 59.8 62.5
Q\ o\
3 14 R 15 15 45 39873 2.53 44.00 l 59.8
7
L G ) pualge 4,80 Quaiga
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Concrete Cubes Compressive Strength

[ wo  T'sncozsz] Glagall ygald Ab) 0l

Cement Content/Type 420 kg/m* / CEMI 425N From 99+816
. Required Strength bocaten
(Kglem2)at 28 days 400 at 28 days To 100+012.8
Test Results & Calculation :
No. Casting Date: Test Date Age Weight (gm) D(fr'l';':)y Load (KN) suc-‘::;:;::(:l,:n‘) o‘(‘;;:;)
1 8324 2.466 1338 606
= 10/06/2023 08/07/2023 28 | 8302 | 2460 S qa1b 641 567
3 8315 | 2464 1000 453
plady) agad Al yasl)
Technical Report
About Flexural Strength
Sikaplast-500RM r"equ“e" Strenght kglcm* I 43 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 Cement Content/Type | 420 kg/m* / CEMIA2SN J
Test Results
Dat Age (days) Diperage Weight | Density FraTcr:ne :tlf::gr:lt frenes
i Testing Date ge (day 2
No. Casting Date g Height Width Span (gm) (T/m3) Load (KN) Rl (kg/cm?)
1 15 15 45 38925 2.47 39.00 53.0
%] >
" 6\49” ol 28 15 15 as | 390a5 | 248 | 37.00 50.3 53.5
A\
) \
3 i ¥ 15 15 45 39102 2.48 42.00 571
7
q‘)\.:ﬁu‘" “.‘:s"'“ U'"'\';“ h)ﬂ\ uadiga
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Concrete Cubes Compressive Strength

cilasal) agad Al

Cement Content/Type 420 kg/m* / CEMI42.5N From 99+624
L
Required Strength
T +81
(Kg/lcm2)at 28 days 400 at 28 days ° 99+816
Test Results & Calculation :
No. Casting Date: Test Date Age Weight (gm) D(a;;::;( Load (KN) s(:.ng;h(xglcm‘) (;glCn'l’)
1 8377 2.482 1042 472
2 07/06/2023 14/06/2023 7 8321 2.465 1023 463 472
3 8263 2.448 1062 481
glady) agad Adl) 800
Technical Report.
About Flexural Strength
Sikaplast-500RM l Required Strenght kg/cm? I 43 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type I 420 kg/m* / CEMI 425N I
Test Results
i i Fl |
il Weight| Density Fr:ch:ue sue::gr:t i
No. i i 2
0. | CastingDate | Testing Date Age (days) Height Width Span gm) | (T/m3) | kN | kg/em? (kg/em?)
1 15 15 45 39639 2.52 35.00 47.6
> >
2 o o - 15 15 as | 39020 | 248 | 34.00 a6.2 a8
© N\
A\
3 15 15 45 39823 2.53 38.00 51.7
7
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Concrete Cubes Compressive Strength

|0 ['sn-co23t] Glasal) agad bl )
Cement Content/Type 420 kg/m* / CEMI 42.5N From 99+624
Required Strength socation
(Kglem2)at 28 days 400 at 28 days ; To 99+816
Test Results & Calculation :
No. Casting Date: Test Date Age Weight (gm) D;r';:::)y Load (KN) s':::::;:’v;ﬂ (:‘;::;)
1 8325 2.467 1136 515
: 07/06/2023 05/07/2023 28 | 8410 | 249 1079 489 513
3 8421 2.495 1181 535
UaTY) agad Al 8
Technical Report
About Flexural Strength
Sikaplast-500RM Required Strenght kg/cm? | 43 ‘_I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type I 420 kg/m* / CEMIA2.SN |
Test Results
s e The Flexural
Dimensions ieht | Densit Average
No. | Casting Date Testing Date Age (days) s ;7 |3); Fracture stranght (kg/cm?)
Height width | span | (@M | (/m3) | Cqkn)|  ke/em?
1 15 15 45 39421 | 250 47.00 63.9
2 @\1’6\? «\'\90 28 15 15 as | 39285 | 249 [ a7.00 63.9 66.6
A\ P\
3 15 15 45 39425 2.50 53.00 721
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Concroto Cubos Comprossive Strongth
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Cement Content/Type 420 kg/m* / CEMI 425N From 99+552
Required Strength ; Location :
(Kg/em2)at 28 days 400 at 28 days To 99+624
Test Results & Calculation :
No. ‘ Casting Date: Test D Density c Average
st Date Age Weight (ym) (Tim) Load (KN) s"::::;::;rm,, (Kgicm?)
1 8577 2,641 1138 515
2 06/06/2023 13/06/2023 7 8321 | 2466 1079 489 513
3 8263 2.448 1181 535
slady) agad Adl) a0l
Technical Report
About Flexural Strength
Sikaplast-500RM rﬁequlmd Strenght kglcm’ I 43 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 r Cement Content/Type | 420 kg/m* | CEMIAZSN |
Test Results
Dimensions . . The Flexural Reatia
No. | CastingDate | TestingDate | Age(days) Welght [::7:;‘; Fracture | strenght (: ik :‘,)
Height Width Span (gm) Load (KN) |  kg/em?
1 15 15 45 39639 | 2.52 40.00 54.4
W v 53.5
2 b\‘»° \‘,\‘" 7 15 15 as 39020 | 248 | 38.00 517 .
b\ %)
3 x 15 15 as 39823 | 2.53 40.00 54.4
7
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Concrete Cubes Compressive Strength

[ s | sn-co-230 | wliasal) agad Al p Sl

Cement Content/Type 420 kg/m* / CEMIA&2SN From 99+552
Location :
Required Strength 1
(Kglcm2)at 28 days 400 at 28 days To 99+624
Test Results & Calculation :
No. Casting Date: Test Date Age Weight (gm) D&r;::’l)y Load (KN) st::.:r:lp::;;i/\:"z) (:v;:;::,
1 8340 241 1186 537
2 06/06/2023 04/07/2023 28 8314 | 2463 1407 637 610
3 8263 2.448 1448 656
sy agad i, jaal)
ical Repo
About Flexural Strength
Sikaplast-500RM Required Strenght kg/cm? | 43 | at 28 days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type I 420 kg/m* / CEMIAZSN I
Test Results
No. Casting Date esting Date Age (days : B
g ge (days) Helght Width | span em) | (0/m3) | Cainy | kg/em (kg/cm?)
1 15 15 45 39142 2.49 51.00 69.3
% %)
V Vv .4
2 \b\'@ \,\\'9 28 15 15 a5 39240 | 249 | 48.00 65.3 68
A o
3 15 15 45 39256 | 249 52.00 70.7
7
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Concrete Cubes Compressive Strength

| s | sN-co-229 | Glgall agal ALYy 8l

Cement Content/Type 420 kg/m* / CEMIA2SN o 99+374.4
Required Strength Y Location :
(Kglcm2)at 28 days at 28 days To 99+552
Test Results & Calculation :

No. Casting Date: TestD i Density Comperssive Average
o sting Date est Date Age Weight (gm) (Tim’) Load (KN) Strength (Kglem®) Ko/
1 8477 2512 878 398
2 05/06/2023 12/06/2023 7 8212 | 243 078 443 435
3 8275 2452 1023 463

pUaiY) agad AL i)
Technical Report
About Flexural Strength
Sikaplast-500RM [ Reauired strengh koo | 43 | at2s days
Admixture Type Sika Aer W
Polymono 12/18 [ Cement Content/Type I 420 kg/m* / CEMIA2.5N __]
Test Results
. f The Flexural
D Age (d Smeeen Weight | Density Fracture strenght Av:/'agf)
No. Casting Date Testing Date e (days kg/cm
4 sl Height width [ Span m) [ (T/m3) |\ oagkn)|  ke/em? (
1 15 15 45 39447 2.50 40.00 54.4
%
s o 7 15 15 as | 39102 | 248 | 50.00 68.0 58.5
L e
3 i ¥ 15 15 a5 38997 2.48 39.20 533
1.5)—:.“ Q-a.ﬁd-l
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Concrete Cubes Compressive Strength

[ s | sn.co-229 | Glakall gad il jadl)

Cement Content/Type 420 kg/m* / CEMI425N From 99+374.4
Location ¢
Required Strength :
(Kglcm2)at 28 days 400 at 28 days To 99+552
Test Results & Calculation :
No. Casting Date: Test Date Age  |weight (gm) D;';:":;’ Load (KN) s;:;w;:;ﬁ:} : (:‘;::;)
1 8301 2.460 1126 510
2 05/06/2023 03/07/2023 28 84117 2492 1169 530 536
3 8279 2453 1254 568
gUaY) agad S8 i)
ical Repo
About Flexural Strength
Sikaplast-500RM [ Required Strenght kg/cm? I 43 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 Femenl Content/Type I 420 g/m* / CEMI 425N l
Test Results
Dimensions A The Flexural
Weight | Density Average
No. Casting Date Testing Date Age (days) - = Fracture strenght %
Height Width Span gm) | (/m3) | 4 kN | ke/em? (kg/cm?)
1 15 15 45 39144 | 249 50.00 68.0
2 R \vé” 28 15 15 a5 | 39020 | 248 | 48.00 65.3 63.4
& Ky
3 15 15 45 39200 2.49 53.00 721
7
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Concrete Cubes Compressive Strength

[ w0 | sN.co-228 |

cibsal) sgal Al 3l

Cement Content/Type 420 Ka/m® / CEMI 425N From 99+249.6
Required Strength Location ¢
(Kglcm2)at 28 days 400 at 28 days To 99+374.4
Test Results & Calculation :
: i A
No. Casting Date: ) Test Date Age Weight (gm) D(;r;r:l;)y Load (KN) s[z:r:‘p;(r;:\:“z) (K:Z:;)
1 8411 2.492 1050 476
+ 04/06/2023 11/06/2023 7 8357 | 2476 o71 440 474
3 8295 2.458 1115 505
LAYl agal A4y 3l
Technical Report
About Flexural Strength
Sikaplast-500RM I Required Strenght kgfcm? I 43 J at 28 days
Admixture Type Sika Aer W
. Polymono 12/18 I Cement Content/Type l 420 kg/m* / CEMIAZSN I
Test Results
. : Dimensions Weight | Density Jhe Etass Average
No. Casting Date Testing Date Age (days) T/m3) Fracture strenght (kg/cm?)
Height Width Span (8m) ( Load (KN) kg/em?
1 15 15 45 39214 2.49 41.00 $5.7
¥ v
2 \’V& & 7 15 15 as 39257 | 249 40.00 54.4 55.8
o° o
3 15 15 45 38976 2.47 42.20 574
7
§ TN i A )l ety
A \ ) : !
le _) o _3«70,44 L)a e
I A ‘s PR

CamScanner =+ g 4> guwaall



https://digital-camscanner.onelink.me/P3GL/g26ffx3k

/P/

ENGINEERING CDNIULTlNO orr
et sl it q"._-n-hn
Jyaib

ICE

=

|l

(sl a1 ) 1S 9B+937.6 N 1134337,6 oS (o0 BAUN sl b o) Ul el 13 B0 (29 i i 9 13 € 9%

Concrete Cubes Compressive Strength

[ wo | snco-22s | Cilaaall yead ALy a0l

Cement Content/Type 420 99+249.6

kg/m* / CEMI 42.5N From
Location :

Required Strength
(Kglcm2)at 28 days 400 at 28 days To 99+374.4
e e A

Test Results & Calculation :

No. Casting Date: 5 C § Average
o. sting Date Test Date Age Weight (gm) D(oTr;:;)y Load (KN) s";&l::;:l“’:m 2 (Kgicm?)
1

8294 2.457 1186 537
2
04/06/2023 02/07/2023 28 | 8314 | 2463 1328 602 548
3
8276 2452 - 1113 504
PAREN Y| .\QAJ ‘_,.m\ a8l
Technical Report
About Flexural Strength
Sikaplast-500RM | Required Strenght kg/cm? | 43 | at 28 days
Admixture Type Sika Aer W
Polymono 12/18 Cement Content/Type | 420 kg/m* / CEMI&2.SN I
Test Results
. Dimensions < . The Flexural
No. | CastingDate | Testing Date Age (days) Weight | Density | £\ ture | strenght Averagf
Height | Width | span | @™ | (/™3 Jioigen)| kgrem | /™)
1 15 15 45 39142 2.49 57.00 77.5
N4 &
2 v > 28 15 15 as | 30025 | 248 | s100 69.3 7111
°\b \'\\
3 15 15 45 38976 | 247 49.00 66.6
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Concrote Cubes Compressive Strength
v [ sNnco-226 | CilmSall ygad AN ) jasl
Cement Content/Type 420 kg/m* / CEMI42.5N From 994'01 4.4
Required Strength ROCIBC S
(Kg/lcm2)at 28 days 400 at 28 days To 99+120
Test Results & Calculation :
1 8234 2.440 968 439
5 30/05/2023 06/06/2023 7 8280 | 2483 953 432 436
3 8196 2.428 964 437
;1 . .Y‘ \ ! .“‘ )ﬂ)“:\n
Technical Report
About Flexural Strength
Sikaplast-500RM | Required Strenght kglcm* I 43 J at 28 days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type I 420 kg/m* / CEMIA2.SN I
Test Results
Dimensions Weisht | Densit The Flexural T,
No. | Casting Date Testing Date Age (days) - , (eri)' ;7:13‘; Fracture strenght (kv:/mg‘,)
Height Width Span 8 Load (KN) |  kg/em?
1 15 15 45 37972 2.41 44.00 59.8
W 0
2 v Rl 7 15 15 as | 38201 | 243 | 49.00 66.6 63.0
g ©
- o
3 15 15 45 38054 2.42 46.00 62.5
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Concrete Cubes Compressive Strength

r 3N

| sN-co-226 |

Glnsal) 3gad Al

2 AL

oyl dall g géll g 6

ol

(GARBLT)

el ) p$ 98+937.6 (N 113+337.6 pS (u 5 A olpd (b (el U Cypalell g ) ot g (B4 Anen 5 g S £ 9

Cement Content/Type 420 kg/m* / CEMIALSN From 99+014.4
Required Strength
(Kg/cm2)at 28 days 300, 28 days To 99+120
Test Results & Calculation :
No. Casting Date: Test Date Age Weight (gm) D(:rr;::)y Load (KN) s‘::.‘::r::;:l":“z) (:‘;;::,
e
1 8314 2.463 1135 514
2 30/05/2023 27/06/2023 28 8302 | 2460 1199 543 510
3 8319 2485 - 1042 472
SERTE
Uiy agal 4l s il
Technical Report
About Flexural Strength
Sikaplast-500RM | Reauied strengntkgrem | 43 | at2s days
Admixture Type Sika Aer W
Polymono 12/18 I Cement Content/Type ‘ 420 kg/m* / CEMIA2SN J
Test Results
¢ Dimensions ; ; The Flexural Average
No. Casting Date Testing Date Age (days) Weight®) Density Fracture strenght (kg/cng\‘)
Height Width Span (em) | (T/m3) |, 4 (KN) | kg/em?
1 15 15 as 38352 | 244 | 44.00 59.8
v’ )
SV &
2 \‘,\W b\x" 28 15 15 as 39150 | 2.49 49.00 66.6 63.0
" 12‘\
3 15 15 a5 39242 2.49 46.00 62.5
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Concrete Cubes Compressive Strength

[ wo T snco-225 | ciliagal) dgad b a3l
Cement Content/Type 420 kg/m* / CEMI 42.5N From 98+976
Required Strength LoCHID
T 99+014.4
(Kglcm2)at 28 days 400 a8 cavy S
Test Results & Calculation :
No Casting Date: Test Date Age  [weight (gm) D(fr';;':;’ Load (KN) s::v:;::::;":m’) (;‘:;‘:,‘)
1 8181 2.424 866 392
2 29/05,2023 05/06/2023 7 8257 2.447 1015 460 457
3 8349 2474 1147 520
pUai¥) agal A1y il
Technical Report.
About Flexural Strength
Sikaplast-500RM , Required Strenght kg/cm® l 43 I at 28 days
Admixture Type Sika Aer W
Polymono 12/18 | Cement Content/Type | 420 kg/m* / CEMIA2.5N l
Test Results
Dimensions 5 ! The Flexural
No. Casting Date Testing Date Age (days) Weight 5 Density Fracture strenght Averag:
Height | width | span | (6m) | (T/m3) |, il wg/em (kg/cm’)
1 15 15 45 37914 2.41 50.00 68.0
S &
2 N &v 7 15 15 a5 38145 2.42 54.00 734 69.8
> o
3 15 15 as 38298 2.43 50.00 68.0
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Concrete Cubes Compressive Strength

| wo | sn.co-225 | Cilinsall agad A4y jadl)
Cement Content/Type 420 kg/m* / CEMI 425N From 98+976
Required Strength pocalen
To 99+014.4
(Kglcm2)at 28 days 400 at 28 days
"est Results & Calculation :
i [+ i Average
No Casting Date: Test Date Age  |Weight (gm) D('T'I‘::)" Load (KN) s";’;:‘;:"(’gl"‘c'm,) g
1 8245 2443 1304 591
» 29/05/2023 26/06/2023 28 8295 | 2458 1314 595 591
3 8311 2.463 1295 587
Uiyl ol 8N il
Technical Report
About Flexural Strength
Sikaplast-500RM I Required Strenght kg/cm® l 43 J at 28 days
Admixture Type Sika Aer W
Polymono 12/18 | Cement Content/Type I 420 kg/m* / CEMIA2.5N J
Test Results
= . The Flexural
> Dimensions Weight | Densit Average
No. Casting Date Testing Date Age (days) (el'i) (T/m3y) Fracture strenght (kg/em?)
Height Width Span & Load (KN) [  kg/em?
1 15 15 45 37914 241 50.00 68.0
v &
2 \‘o\’\? \q,\"’Q 28 15 15 45 38145 2.42 54.00 73.4 69.8
2 ©
‘ K 15 15 45 38298 243 50.00 68.0
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Concrete Cubes Compressive Strength

2w | SN-C0-224 | clasall agad Al il
Cement Content/Type 420 kg/m* / CEMI42.5N From 98+880
Required Strength ocations;
(Kglcm2)at 28 days 400 at 28 days To 98+976
Test Results & Calculation :
8 8398 2.488 1052 477
) 28/05/2023 04/06/2023 v 8272 | 2451 968 439 449
3 8304 | 2.460 954 432
ﬂ‘ . v‘ > ! .;“ JJ "I-n
Technical Report
About Flexural Strength
Sikaplast-500RM [ Reauired swrenght kgrem | 43 | at28 days
Admixture Type Sika Aer W
Polymono 12/18 Fmem Content/Type I 420 kg/m* / CEMIaZSN |
Test Results
¢ P T Fl al
D T D Age (days) s Welghts Density Fra:]tilre st:::;hl Aaghas
No. Casting Date esting Date ge (days Kkg/cm?
€ Height Width 5pan (gm) (T/ma) Load (KN) kg/cm‘ ( g/ m )
1 15 15 45 37977 2.41 44.00 59.8
v v 0 55.3
2 \c,\"'Q \b\‘@ 7 15 15 45 36431 | 231 39.00 53.
3 g > 15 15 45 38484 2.44 39.00 53.0
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Concroto Cubes Compressive Strength

L sl

| sN-co-224 |

Clasal) sgad Al y a3l

Cement Content/Type 420 kg/m* | CEMI 42.5N From 98+880
Required Strength Lt
(Kglcm2)at 28 days 400 at 28 days To 984976
Test Results & Calculation :
e Sasting Dats, Test Date Age  |weight (gm) D:;;::)’ Load (KN) s(i‘;’;”;:}’(;":ﬂ,) (:;';‘,’,‘)
h 8324 2.466 1196 542
2 28/05/2023 25/06/2023 28 | 8208 [ 24s 1207 547 543
3 8312 2.463 1194 541
;‘ . .Y‘ ) . ! 0!“ J:l ‘-“
Technical Report
About Flexural Strength
Sikaplast-500RM [ Reauired strenght kgrems | 43 | at2s days
Admixture Type Sika Aer W
Polymono 12/18 [ Cement Content/Type ‘ 420 kg/m* / CEMIA2.SN ]
Test Results
: : Th Fl al
. P Dimensions Weight | Density Frac:lre stre::;ht Average
No. Casting Date estin e (days 2
g ing Date Age (day Height Width span (gm) | (T/m3) | 4 | werem (kg/cm?)
1 15 15 45 37977 241 44.00 59.8
> %]
v v 55.3
2 \(,\19 \,o\wQ 28 15 15 as | 3ea31 | 231 | 39.00 53.0
3 ‘ib ’\(? 15 15 45 38484 244 39.00 53.0
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